HjHusqvarna

SPARE PARTS LIST

DRIVE UNITS

AMD 3000, 967928601, 967928602,
2019-03



DRIVE UNIT AMD 3000, 967928601, 967928602, 2019-03

AMD 3000
DRIVE UNIT




DRIVE UNIT AMD 3000, 967928601, 967928602, 2019-03

1 59546 25-01 ENGINE Lombardini 15 LD 225 1
2 594 3778-01 GUIDE SLEEVE 1
4 594 37 29-01 PISTON 1 2
5 594 5106-01 COUPLING Sl BT
engine
6 59547 56-01 COUPLING Aus_tralian - for metric shaft 1
engine
7 5951986-01 FRAME 1
10 594 39 63-01 ABSORBER 4
11 595 45 60-01 KEY 1
12 594 49 94-01 SCREW 4
13 597 28 65-01 SCREW IOX012H, 8.8, ASKDIN 4
14 594 8183-01 STUD STUD M10X45 DIN 976 4
15 594 1231-01  LOCK NUT M10 1SO 7040 s 16 4
16 595 1138-01 WASHER 8
17 59534 40-01 RIVET 4
18 594 50 02-01 SCREW M8 x 1245HDIN 916 1
19 59506 13-01 WASHER 4
20 59496 17-01 ROD 2
22 594 62 03-01 SCREW M4 x 8 DIN 7500 8



DECALS AMD 3000, 967928601, 967928602, 2019-03

AMD 3000
DECALS

USavarna

AVID 300G

3
|

4
|

Max. motorvarv 2800r/min Q w @

Max. engine speed 2900mm




DECALS AMD 3000, 967928601, 967928602, 2019-03

591 3573-01 DECAL
59592 55-01 DECAL
597 28 68-01 DECAL
596 63 69-01 DECAL
596 28 02-01 DECAL

a s wN =
O a NN



